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Commodity STAIMNLESS STEzL sUTT-WELDING FITTING Customer INTERNACIONALES SA. DECV
DAL T TS
STRAIGHT TEE Shipper
. ST A402-2007/ASME SA403-2004 .
Specification ASTH 2 et = Destination
ANEl B15.2-2007
WP316/318L-vY 2070 . JEBO0Z31C05

Grade wes Customers 0/N. Certificate No :

Supply Condition: _ _ . ) Factory O/N 12J4649A Date : 2509/6/23 INVOICE No: 12J80231
ltem Case No. Heat Size Quantity | Weight C. SEm PChem:casl Com 0:1';'0" n g‘; TR :
No. (Crate No.) No. ~(Pes) | (Kgs)

01 |w8 231468 12" SCH40S 316/316L 20 0.017| 0510| 1.090| 0.02¢| 0.001| 10.32| 16.836( 2.130 |0.611
0z |o3 e |150121C ¢ 3 SCHa0S 316/315L 30 0.01&| o.ec| 1.050] 0.031| 0095 10.08| 16.63d 2.070 |0.023
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ltem Tensile Test Hardness{ Bend Tt | Dimensien A [ (147&-‘/;(")—7/“ ——- Remarks
Q:296Yisld 196vield | Tensilo |Elongation|  Test 1;::;@: Sad ,WMA_,@—fﬂl T e
re en b1, Surface -
No. Pns eprg% PSgl 9% HRB Test oF Condinon f“‘ . »‘“::;::N;:f'ﬁ—“
01 | 47700 86400 | 4700 | 82.00 1960 oK -
02 | 42300 &3400 | 5100 | 81.00 1960 oK




